ADJUNCTIVE DRUGS – DOSAGES

	Drug
	Dose / Route
	Dosage

	Inj G-CSF
	300 mic / vial / syringe
	5 mic / Kg / day (routine )

	Inj. Peg G-CSF
	6mg s/c
	6mg stat

	Tab Primolute
	5 mg
	1 tds

	Tab Ethamyslate
	250
	3 times a day

	Tab Tranexamic acid
	500 mg 
	TDS

	Tab Allopurinol
	100mg
	10 mg / kg tds

	Inj Engerix B
	20 mics
	Ped- 20 mics 0,1,2,
6  months

Adults-40 mics 0,1,2,6 months

	Inj Calcitonin
	100 mic SC
	100 mic Q 8H

	Inj Somatostatin
	100 unit
	100 units SC Q 8H

	Tab Paracetamol
	500 , 650 mg
	15 mg/Kg/day Q 4-6 Hrly

	Syp Paracetamol 
	100 , 200 , 250 per 5 ml
	15 mg/Kg/day Q 4-6 Hrly

	Cap Gabapentin 
	300 mg 
	300 – 900 mg / day 

	Tab Naproxen
	275 mg
	275 mg BD

	Transdermal Fentanyl
	25 mic transdermal patch
	As per pain scale

	Tab Morphine
	10mg, 60mg
	As per pain scale

	Tab Diazepam
	5 mg , 10 mg
	5-10 mg Hs

	Tab Lorazepam
	1 mg , 2 mg
	1-2 mg HS

	Tab Zolpidem
	5 mg ,10 mg
	5-10 mg HS

	Tab Amitryptiline
	10 mg , 25 mg
	10-25 mg HS

	Tab Sertaline
	5 mg
	5 mg OD


